
Methotrexate treatment in large vessel vasculitis and polymyalgia rheumatica

C.M. Spies, G.-R. Burmester, F. Buttgereit

Department of Rheumatology and Clinical Immunology, Charité University Hospital, Berlin, Germany.

Cornelia M. Spies, MD

Gerd-Rüdiger Burmester, MD, Professor

Frank Buttgereit, MD, Professor

Please address correspondence to:

Dr Cornelia M. Spies,

Department of Rheumatology

and Clinical Immunology,

Charité University Hospital,

Campus Mitte,

Charitéplatz 1,

10117 Berlin, Germany.

E-mail: cornelia.spies@charite.de

Received and accepted on September 9, 2010.

Clin Exp Rheumatol 2010; 28 (Suppl. 61): S172-S177.

© Copyright CLINICAL AND

EXPERIMENTAL RHEUMATOLOGY 2010.

Key words: Methotrexate, polymyalgia rheumatica, giant cell arteritis, Takayasu arteritis, glucocorticoid resistance, glucocorticoid-sparing

ABSTRACT

In large vessel vasculitis, including giant cell arteritis and Takayasu arteritis, as well as in polymyalgia rheumatica, glucocorticoid therapy is the treatment of choice. However, there are two situations/questions for additional immunosuppressive therapies in these diseases: (i) therapy resistance to glucocorticoid mono-therapy; (ii) situations which call for sparing of glucocorticoids such as in complications of glucocorticoid therapy. This review summarises the current scientific debate on the effects of methotrexate in these diseases. Methotrexate at 10–15 mg/week appears to have a modest and delayed effect in GCA and PMR in reducing relapse rate and lowering the cumulative dose of glucocorticoid therapy. However, superiority of combination therapy in reducing the incidence of glucocorticoid-related complications has not been shown yet. The effects of higher doses and long-time effects as well as the efficacy in patients with glucocorticoid-resistance and complications are unclear. Methotrexate may thus be considered as adjunctive therapy to glucocorticoid therapy in glucocorticoid-resistance or complications. Further attempts should be made for a better identification of patients with glucocorticoid-refractory courses and a more precise formulation of guidelines on indication, optimal dosing and duration.

Introduction

In large vessel vasculitis, including giant cell arteritis (GCA) and Takayasu arteritis (TA), as well as in polymyalgia rheumatica (PMR), glucocorticoids actually are the treatment of choice (1, 2). The relative lack of efficacy of immunosuppressant agents other than glucocorticoids is remarkable and distinguishes these diseases from other auto-inflammatory syndromes (3). Treatment with medium to high doses of glucocorticoids (GC) usually suppresses inflam-

matory activity dramatically, leading to improvement of clinical symptoms and prevention of disease-related complications. It has been suggested that in the majority of cases, PMR and GCA are self-limiting disorders that burn out within an average of six months to two years from disease onset and, consequently, glucocorticoid therapy can be discontinued (4). However, there are two situations, where the question for additional immunosuppressive therapies arises in these diseases: (i) therapy resistance to glucocorticoid-mono-therapy; (ii) for sparing of glucocorticoids, for example in complications or difficult situations of glucocorticoid therapy.

In the absence of evidence, the European League against Rheumatism (EULAR) formulated recommendations for the management of large vessel vasculitis on the basis of a consensus opinion (1). It was recommended that an immunosuppressive agent should be considered for use in large vessel vasculitis as adjunctive therapy (1).

Methotrexate (MTX) is the drug that has been most widely used and best studied for potential disease-modifying and glucocorticoid sparing effects in the treatment of large vessel vasculitis and polymyalgia rheumatica (1, 5–9). This review summarises the available studies of the combined therapy of glucocorticoids and methotrexate in these diseases. We focus on the treatment of glucocorticoid-resistant patients and the question, whether the combined therapy is superior to glucocorticoid monotherapy. Alternatively, azathioprine is used (1, 10, 11); cyclophosphamide is not well investigated (12); anti-TNF-therapies were promising in refractory cases, but not effective in controlled trials (13–21); other biologic agents have been used sporadically (22).

Giant cell arteritis

Giant cell arteritis affects the aorta and its extracranial branches and occurs in

Competing interests: none declared.

patients aged 50 years and older (2-4). It is the most common primary systemic vasculitis in adults with an estimated incidence of 32–290/million/year (1). It frequently occurs together with the inflammatory syndrome of polymyalgia rheumatica, around 40–60% of GCA patients having features of PMR (4). For treatment, 1mg/kg/day (maximum 60mg/day) prednisone equivalent as initial dose are recommended (1, 2). Approximately 50% of patients with GCA experience at least one severe disease flare that requires prolonged glucocorticoid therapy (23-25). About 25% of patients have a chronic-relapsing course and may require glucocorticoids for several years (4, 23, 25). Long-term glucocorticoid-therapy can lead to significant morbidity resulting from glucocorticoid-related side effects, including fractures, infections, diabetes, hypertension, cataracts and other problems (26). In GCA, glucocorticoid-related events have been observed in up to 86% of patients (25).

First case reports at the end of the 1980s (27) and subsequent small clinical pilot studies since the beginning of the 1990s reported on the efficacy of low-dose methotrexate in the therapy of glucocorticoid-resistant courses of giant cell arteritis and primary use of methotrexate in combination with conventional glucocorticoid-therapy aiming at glucocorticoid sparing and reduction of complications.

Glucocorticoid resistance in general and especially in GCA is not well defined. The phenomenon of glucocorticoid resistance, manifested by the absence of an expected response to treatment, is also known for rheumatoid arthritis and other inflammatory diseases and occurs in about 30% of these patients (28). Usually, waning of symptomatic relief has been considered a sign of GC resistance; however, in GCA the problem can be different. In a study with 41 patients with histologically confirmed giant cell arteritis, all patients initially received glucocorticoid treatment with 0.6 to 1mg/kg/day prednisone for three to four weeks, followed by a gradual reduction by a maximum of 5mg each week (29). When signs of activity occurred, no reduction was undertaken or

Table I. Possible “risk factors” for glucocorticoid resistance in GCA and PMR.

GCA	HLA DRB1*04 positive genotype (29) Strong initial systemic inflammatory response (30) Coexistence of PMR and GCA (9, 31, 32)
PMR	High pre-treatment ESR (40) Persistently increased IL-6 production (<i>e.g.</i> after 4 weeks of glucocorticoid therapy) (38, 41) Persistently increased CRP levels (41) Detection of subclinical large vessel vasculitis in PET (42)

the dose was increased to the previous level. After two years, the therapeutic status was investigated. Of the 41 patients, 9 patients (22%) were receiving more than 20mg/day of prednisone, due to clinical and/or laboratory exacerbation. It was suggested that patients who require more than 20mg of prednisone per day may be considered as having glucocorticoid resistant disease (29). Nowadays, this dose appears to be very high. In recent times, TNF inhibiting therapies have been investigated in GCA and PMR, and the first (successful) observations were made with infliximab in glucocorticoid-refractory patients (13, 14, 21). Here, glucocorticoid-refractory patients were defined as unable to reduce their prednisone dose below 7.5–12.5 mg/day and to have experienced multiple vertebral fractures (14, 19). However, in a larger group of patients, significant effects of infliximab could not be shown (15).

There have been several attempts to identify those patients who are destined to develop glucocorticoid resistant disease in GCA/PMR in order to plan a rational alternative approach to treatment (Table I). In patients with giant cell arteritis a glucocorticoid requirement above 20mg/d of prednisone was found to be associated with the HLA DRB1*04 antigen (regardless of the subtype) (29). Patients with strong initial systemic inflammatory response (determined by sedimentation rate >100mm/h, thrombocytosis >400,000/mL, haemoglobin <11g/dL, leukocytosis >11000/mL, and fever >37.5 degrees C) have prolonged disease courses with more flares, requiring higher glucocorticoid doses (30). There is some evidence that patients with coexisting GCA and polymyalgia rheumatica may demand longer treatment compared with those with GCA or PMR alone (9, 31, 32).

In the past a glucocorticoid-sparing

effect of MTX for *glucocorticoid-resistant GCA (and PMR)* at a dose of 12.5mg/week has been described in three case histories (27). However, a randomised controlled trial of the efficacy of MTX in glucocorticoid-resistant GCA is not available.

In 2001/2002 the efficacy of methotrexate in *newly diagnosed GCA* was assessed in 3 prospective, double-blind, randomised, placebo-controlled trials (33-35). These studies have yielded diverse results that led to discordant conclusions (Table II). Thus, the “methotrexate debate” is still going on (36). In 2007 Mahr *et al.* re-evaluated the data from these 3 RCTs in an individual patient data meta-analysis (24). The combined data set comprised 161 patients. This analysis could demonstrate that methotrexate was effective in preventing relapses, showing that adjunctive treatment with methotrexate in dosages of 7.5–15 mg/week in GCA reduces the risk of a first relapse by 35% and the risk of a second relapse by 51%. In addition, treatment with MTX decreased the cumulative exposure to glucocorticoids, at week 48 by 842mg and at week 96 by 1101mg. Use of MTX also increased the probability of achieving sustained discontinuation of glucocorticoids for >24 weeks. The superior effect of MTX treatment over placebo fully appeared only after 24–36 weeks. The rate of adverse events did not differ between treatment groups. In conclusion, methotrexate appears to be effective in GCA. Due to the delayed effect, it cannot be recommended as a replacement for glucocorticoids at disease onset. As the incidence of GC-related complications has not been shown to decrease, the clinical impact is finally questionable. Furthermore, it remains unclear whether a longer follow-up time would detect a difference in glucocorticoid-related side effects

Table II. Prospective, double-blind, randomised placebo-controlled trials (RCT) with methotrexate in newly diagnosed giant cell arteritis.

Spira <i>et al.</i> 2001 (35); Patient number: 21; Duration of study: Approx. 12-18 months Glucocorticoid (GC) treatment: Initially 1mg/kg/d; Tapering: By the treating physician according to the clinical response Relapse: Increase of GC upon decision of treating physician Methotrexate Dose: Initially 7.5 mg p.o./week; folic acid supplementation 1 mg daily; Start: When GC dose reached 30mg/d Relapse: Increase of MTX up to 20mg/week Taper off: After remission/discontinuation of GC therapy by 2.5mg/month Results: No difference in cumulative GC dose (6469 vs. 5908mg), duration of GC treatment (68 vs. 60 weeks) and adverse events. Conclusion: The combination of MTX and GC has no GC-sparing effect. Limitations: Low patient number; no standardised GC treatment protocol; low initial MTX dose and late starting time point.	
Jover <i>et al.</i> 2001 (34); Patient number: 42; Duration of study: Approx. 24 months Glucocorticoid treatment: Initially 60 mg/d; quick tapering Relapse: Increase of GC to minimum amount that controlled disease Methotrexate Dose: Initially 10 mg p.o./week; folic acid supplementation 5 mg/d; Start: Simultaneously to GC Relapse: Increase of MTX by 2.5 mg/week Results: Lower proportion of patients with at least one relapse (45 vs. 84%), lower cumulative GC dose (4187 vs. 5489 mg) and shorter duration of GC treatment (median 29 vs. 94 weeks) in MTX group. No difference in adverse events. Conclusion: MTX is safe and more effective in controlling the disease than GC therapy alone. Limitations: Low patient number; low MTX dose.	
Hoffman <i>et al.</i> 2002 (33); Patient number: 98; Duration of study: Approx. 18-24 months Glucocorticoid treatment: Initially 1mg/kg/d, max. 60 mg/d; after 4 weeks tapering by 5 mg every 4 days; after 3 months every other day scheme; total duration of GC: 6 months Relapse: Increase of GC to last effective dosage plus 10 mg/d Methotrexate Dose: Initially 0.15 mg/kg/week, increased to 0.25 mg/kg/week or max. 15 mg/week within 2 weeks; folic acid supplementation 5 mg/week Start: Simultaneously to GC Taper off: 12 months after achievement of remission by 2.5 mg/month Results: No difference in proportion of patients with treatment failure (=2 distinct relapses or persistent disease activity after the first relapse despite increased GC therapy) (at 12 months 57.5 vs. 77.3%), cumulative GC dose (5375 vs. 5275 mg), duration of GC treatment (5.4 vs. 5.6 months) and adverse events. Conclusion: The adjunctive use of MTX to control disease activity or GC sparing is not supported. Limitations: Relatively rapid GC tapering scheme; follow-up only for 12 months.	

or whether methotrexate at higher dosages of 15–25 mg/week would show a higher efficacy or a more rapid action. It is also unknown how effective methotrexate would be when given in patients with long-standing, glucocorticoid-resistant disease.

Polymyalgia rheumatica

Polymyalgia rheumatica is an inflammatory disorder characterised by aching and morning stiffness of the shoulder, neck and pelvic girdle (2-4). The symptoms appear to be related to synovitis of proximal joints and extra-articular synovial structures. Like giant-cell

arteritis, polymyalgia rheumatica affects patients aged 50 years and older. PMR is more frequent than GCA and a common disease, at least in Northern Europe and the USA with an estimated incidence of 17.8 cases per 100,000/year (2). About 16–21% of PMR patients have been reported as having coincident GCA (4). For treatment of PMR without GCA initial doses of 10–20 mg prednisolone equivalent are adequate in most cases (2, 6). In PMR glucocorticoid-related events have been observed in 65% of patients (37). The risk of adverse events is independently increased by older age at diagnosis, female sex

and a cumulative dose of prednisone of 1800mg and more (37).

In regard to the disease course, PMR patients have been divided into 3 distinct groups: patients who respond rapidly and require glucocorticoids for less than 1 year with rare disease flares on glucocorticoid tapering (in the study 8/27 patients); patients who respond well initially but do not tolerate reduction to lower doses and have remitting disease of more than 1 year (12/27 patients); and patients who have only a partial response to the initial glucocorticoid regimen (7/27 patients) (38). This approach could be helpful defining subsets to identify patients that could benefit from adjunctive therapies in further studies.

In recent times anti-TNF therapies have also been investigated in PMR, and successful observations were made with infliximab in glucocorticoid-refractory patients (however not in the whole group), who were not able to reduce their prednis(ol)one-dose below 7.5–12.5 mg/day and had experienced multiple vertebral fractures (19, 20).

Which patients do respond poorly to glucocorticoid therapy? There are no established criteria for monitoring treatment and comparing alternative treatments regimens in PMR (and GCA). However, EULAR has developed a core set of response criteria for PMR including erythrocyte sedimentation rate or C-reactive protein concentrations, pain, physician's global assessment, early morning stiffness and degree of elevation of the upper limbs allowing to assess 90%, 70%, 50%, and 20% improvements, which occurred in 54%, 81%, 89%, and 95% of patients, respectively (39). High pre-treatment ESRs have been shown to correlate with duration of treatment in PMR, thus also being a prognostic factor (Table I) (40). In the subset of PMR patients, who responded only partially to the initial glucocorticoid dose and who also required glucocorticoids for longer than 1 year, Interleukin-6 production remained elevated even after 4 weeks of glucocorticoid therapy (although their ESR had normalised) (38). Also, in another study, persistently elevated CRP and IL-6 levels were significantly

associated with an increased risk of relapse/recurrence (whereas no patient had persistently elevated ESRs) (41). In a study using positron emission tomography (PET) it was shown that a third of PMR patients with *glucocorticoid-resistant* disease have underlying subclinical large vessel vasculitis in PET (42). A high ESR and the presence of systemic manifestations are predictors of coexistent silent giant-cell arteritis in polymyalgia rheumatica (2).

There is no controlled trial of methotrexate in patients with defined *glucocorticoid-resistant* PMR. In patients with PMR previously receiving glucocorticoids where most patients required prednisone ≥ 20 mg/d for 3 months oral methotrexate doses of 7.5 mg/week (increased to 10.0–12.5 mg/week, according to clinical response) used as combination therapy for remission maintenance did not show clinical or laboratory benefit after 9 months of follow-up (43). There is one recently published letter reporting on 5 patients with *glucocorticoid-resistant* PMR which had been shown to have subclinical large vessel vasculitis by positron emission tomography (42, 44). Glucocorticoid resistance was defined as the impossibility to withdraw prednisolone treatment before 2 years and to taper its dosage to < 7.5 mg daily without exacerbations (42). These patients were treated with methotrexate 10 to 15 mg/week in addition to the ongoing dose of prednisone (7.5–18.75 mg/d). The combined treatment with MTX and glucocorticoids markedly improved the clinical condition of all patients allowing mean prednisone tapering from 13.1 mg/d to 7.9 mg/d. Also, laboratory parameters and PET-CT uptake declined, however not significantly, which is most probably due to the low patient number. The results support the efficacy of MTX in vasculitis, especially in the subset of patients with PMR or GCA who are also affected by large vessel vasculitis (44). The efficacy of methotrexate in *newly diagnosed* PMR has been investigated in 2 randomised controlled trials, also with conflicting results and conclusions (45–46) (Table III).

The results of the latter study, which was based on a pilot study with intramuscu-

Table III. Prospective, double-blind, randomised placebo-controlled trials (RCT) with methotrexate in newly diagnosed polymyalgia rheumatica.

Van der Veen <i>et al.</i> 1996 (46); Patient number: 40 (6 with GCA); Duration of study: 12–24 months <i>Glucocorticoid treatment:</i> Initially 20 mg/d; rapid tapering <i>Methotrexate dose:</i> 7.5 mg p.o./week <i>Results:</i> No difference in time to remission, duration of remission, number of relapses and cumulative prednisone doses. <i>Conclusion:</i> MTX in a dosage of 7.5 mg/week has no glucocorticoid-sparing effect <i>Limitations:</i> Low MTX dose; high number of dropouts (19/40); inclusion of GCA patients (15%).
Carporali <i>et al.</i> 2004 (45); Patient number: 62; Duration of study: 18 months <i>Glucocorticoid treatment:</i> Initially 25 mg/d; tapering to 0 mg/d within 24 weeks <i>Methotrexate dose:</i> 10 mg p.o./week for 48 weeks; folic acid supplementation 7.5 mg/week <i>Results:</i> Higher proportion of patients who discontinued GC therapy at 76 weeks (88 vs. 53%), lower number of patients who had at least 1 flare-up (47 vs. 73%), lower total number of flare-ups (27 vs. 50), lower cumulative GC dose (2.1 vs. 2.97 g) in MTX group. No difference in adverse events. The adjunctive effect was seen only after 48–76 weeks. <i>Conclusion:</i> The combination of GC and MTX is associated with shorter glucocorticoid treatment and glucocorticoid sparing. <i>Limitations:</i> Low MTX dose.

lar methotrexate with positive outcomes (47) suggest that oral methotrexate started at disease onset and given for at least 1 year at a dose of at least 10 mg/week may be effective in reducing the time to discontinuation of glucocorticoid therapy, the incidence of relapses and the cumulative glucocorticoid dose required to maintain remission (45). However, like in GCA a decreased rate and severity of glucocorticoid-related adverse events could not be demonstrated, questioning the superiority of the combined therapy. It is unclear whether methotrexate at higher doses would be of higher efficacy or more rapid action and how effective methotrexate would be in patients with long-standing, GC-resistant disease. Thus, the “tantalising” debate in PMR seems to go on (48).

Concerning the similar rate of side effects it was argued that a general limitation might have been that patients at the highest risk for glucocorticoid toxicity were excluded by the exclusion criteria as well as 12–24 months of follow-up may be insufficient to detect many glucocorticoid-related side effects (45). The average time from starting glucocorticoid treatment to a first side effect had been reported as 1.6 years (37). Recently, long-term follow-up data of 57 polymyalgia rheumatica patients enrolled in the previous study were presented (49). The patients were reviewed again after 5 years. MTX-treated patients had lower ESR (17 vs. 22 mm/h, $p=0.08$) and CRP (2.7 vs. 10.2

mg/L, $p=0.04$) 6 years from initiation of therapy. However, there was no significant difference in the rate of side effects. There was also no significant difference in the mean cumulative glucocorticoid dosage and the frequency of flare-ups. One third of patients of both groups still needed glucocorticoid treatment after 6 years (31% vs. 39.3% in controls), demonstrating that PMR is not an unproblematic condition.

Takayasu arteritis

Takayasu arteritis typically occurs in females under the age of 40 years and is less common than giant cell arteritis with an annual incidence of 0.4–2/million/year (1). About 50% of all patients with Takayasu arteritis have chronic active disease for which glucocorticoid therapy alone does not provide sustained remission (50). Methotrexate has been investigated in Takayasu arteritis in one open-label study in refractory cases only (50). Weekly administration of MTX 15–25 mg/week (mean stable dose of 17.1 mg) and glucocorticoids resulted in a high remission rate of 81% (13 of 16 patients) (50). Of those patients who achieved remission, 8 (50%) had sustained remissions of 4–34 months (mean 18 months), and 4 of this group did not require GC or MTX therapy for 7–18 months (mean 11.3 months). Three patients experienced disease progression in spite of treatment. Patients were followed up for a mean period of 2.8 years. Randomised

double-blind placebo-controlled trials and long-term studies to confirm the results are lacking.

Conclusion

Methotrexate at 10–15 mg/week seems to have a modest and delayed effect in patients with giant cell arteritis and polymyalgia rheumatica in reducing relapse rate and lowering the cumulative dose of glucocorticoid therapy. However, superiority of combination therapy in reducing the incidence of glucocorticoid-related complications has not been shown yet. Due to the delayed effect, MTX cannot be recommended as a replacement for glucocorticoids at disease onset. It is unclear yet whether a longer follow-up time would detect a difference in glucocorticoid-related side effects or whether methotrexate at higher dosages of 15–25 mg/week would show a higher efficacy or a more rapid action. It is also unknown how effective methotrexate would be when given in patients with long-standing, glucocorticoid-resistant disease or patients with glucocorticoid-induced complications. The evidence for the (probably existing) efficacy of methotrexate in Takayasu arteritis is weak. Methotrexate may be thus considered as adjunctive therapy to glucocorticoid therapy in glucocorticoid-refractory courses or complications due to glucocorticoid therapy in patients with large-vessel vasculitis and polymyalgia rheumatica. Attempts should be made for a further development of response criteria as well as a precise definition of glucocorticoid-resistance and differentially responding subsets of patients in order to identify patients in which an adjunctive therapy is indicated. Risk factors for glucocorticoid-resistance should be evaluated systematically. Further randomised controlled studies on indications, optimal dosing and duration of methotrexate therapy are required, in order to be able to formulate more precise guidelines on treatment.

Methods

A literature research was conducted for papers published up to May 2010 in MEDLINE and/or PubMed (National Center for Biotechnology Information,

National Institutes of Health). Only papers in English language were reviewed. The search strategy included the key word methotrexate combined with the keywords polymyalgia rheumatica, giant cell arteritis, large vessel vasculitis, Takayasu arteritis, respectively.

References

- MUKHTYAR C, GUILLEVIN L, CID MC *et al.*: EULAR recommendations for the management of large vessel vasculitis. *Ann Rheum Dis* 2009; 68: 318–23.
- SALVARANI C, CANTINI F, HUNTER GG: Polymyalgia rheumatica and giant-cell arteritis. *Lancet* 2008; 372: 234–45.
- WEYAND CM, GORONZY JJ: Giant-cell arteritis and polymyalgia rheumatica. *Ann Intern Med* 2003; 139: 505–15.
- PIPTONE N, HAZLEMAN B, SALVARANI C: Polymyalgia rheumatica and giant cell arteritis. London: BMJ Publishing Group, 2009: p. 556–73.
- CHAN M, LUQMANI R: Pharmacotherapy of vasculitis. *Expert Opin Pharmacother* 2009; 10: 1273–89.
- HERNANDEZ-RODRIGUEZ J, CID MC, LOPEZ-SOTO A, ESPIGOL-FRIGOLE G, BOSCH X: Treatment of polymyalgia rheumatica: a systematic review. *Arch Intern Med* 2009; 169: 1839–50.
- NUENNINGHOFF DM, MATTESON EL: The role of disease-modifying antirheumatic drugs in the treatment of giant cell arteritis. *Clin Exp Rheumatol* 2003; 21 (Suppl. 32): S29–34.
- PIPTONE N, BOIARDI L, SALVARANI C: Are steroids alone sufficient for the treatment of giant cell arteritis? *Best Pract Res Clin Rheumatol* 2005; 19: 277–92.
- PIPTONE N, SALVARANI C: Improving therapeutic options for patients with giant cell arteritis. *Curr Opin Rheumatol* 2008; 20: 17–22.
- DE SILVA M, HAZLEMAN BL: Azathioprine in giant cell arteritis/polymyalgia rheumatica: a double-blind study. *Ann Rheum Dis* 1986; 45: 136–8.
- VALSAKUMAR AK, VALAPPIL UC, JORAPUR V, GARG N, NITYANAND S, SINHA N: Role of immunosuppressive therapy on clinical, immunological, and angiographic outcome in active Takayasu's arteritis. *J Rheumatol* 2003; 30: 1793–8.
- SHELHAMER JH, VOLKMAN DJ, PARRILLO JE, LAWLEY TJ, JOHNSTON MR, FAUCI AS: Takayasu's arteritis and its therapy. *Ann Intern Med* 1985; 103: 121–6.
- AHMED MM, MUBASHIR E, HAYAT S, FOWLER M, BERNEY SM: Treatment of refractory temporal arteritis with adalimumab. *Clin Rheumatol* 2007; 26: 1353–5.
- CANTINI F, NICCOLI L, SALVARANI C, PADULA A, OLIVIERI I: Treatment of longstanding active giant cell arteritis with infliximab: report of four cases. *Arthritis Rheum* 2001; 44: 2933–5.
- HOFFMAN GS, CID MC, RENDT-ZAGAR KE *et al.*: Infliximab for maintenance of glucocorticosteroid-induced remission of giant cell arteritis: a randomized trial. *Ann Intern Med* 2007; 146: 621–30.
- HOFFMAN GS, MERKEL PA, BRASINGTON RD, LENSCHOW DJ, LIANG P: Anti-tumor necrosis factor therapy in patients with difficult to treat Takayasu arteritis. *Arthritis Rheum* 2004; 50: 2296–304.
- MARTINEZ-TABOADA VM, RODRIGUEZ-VALVERDE V, CARRENO L *et al.*: A double-blind placebo controlled trial of etanercept in patients with giant cell arteritis and corticosteroid side effects. *Ann Rheum Dis* 2008; 67: 625–30.
- MOLLOY ES, LANGFORD CA, CLARK TM, GOTA CE, HOFFMAN GS: Anti-tumor necrosis factor therapy in patients with refractory Takayasu arteritis: long-term follow-up. *Ann Rheum Dis* 2008; 67: 1567–9.
- SALVARANI C, CANTINI F, NICCOLI L *et al.*: Treatment of refractory polymyalgia rheumatica with infliximab: a pilot study. *J Rheumatol* 2003; 30: 760–3.
- SALVARANI C, MACCHIONI P, MANZINI C *et al.*: Infliximab plus prednisone or placebo plus prednisone for the initial treatment of polymyalgia rheumatica: a randomized trial. *Ann Intern Med* 2007; 146: 631–9.
- TAN AL, HOLDSWORTH J, PEASE C, EMERY P, MCGONAGLE D: Successful treatment of resistant giant cell arteritis with etanercept. *Ann Rheum Dis* 2003; 62: 373–4.
- BHATIA A, ELL PJ, EDWARDS JC: Anti-CD20 monoclonal antibody (rituximab) as an adjunct in the treatment of giant cell arteritis. *Ann Rheum Dis* 2005; 64: 1099–100.
- ANDERSSON R, MALMVALL BE, BENGTSSON BA: Long-term corticosteroid treatment in giant cell arteritis. *Acta Med Scand* 1986; 220: 465–9.
- MAHR AD, JOVER JA, SPIERA RF *et al.*: Adjunctive methotrexate for treatment of giant cell arteritis: an individual patient data meta-analysis. *Arthritis Rheum* 2007; 56: 2789–97.
- PROVENA A, GABRIEL SE, ORCES C, O'FALLON WM, HUNTER GG: Glucocorticoid therapy in giant cell arteritis: duration and adverse outcomes. *Arthritis Rheum* 2003; 49: 703–8.
- NESHER G, SONNENBLICK M, FRIEDLANDER Y: Analysis of steroid related complications and mortality in temporal arteritis: a 15-year survey of 43 patients. *J Rheumatol* 1994; 21: 1283–6.
- KRALL PL, MAZANEC DJ, WILKE WS: Methotrexate for corticosteroid-resistant polymyalgia rheumatica and giant cell arteritis. *Cleve Clin J Med* 1989; 56: 253–7.
- SPIES CM, BURMESTER GR, BUTTGEREIT F: Analyses of similarities and differences in glucocorticoid therapy between rheumatoid arthritis and ankylosing spondylitis - a systematic comparison. *Clin Exp Rheumatol* 2009; 27 (Suppl. 55): S152–8.
- RAUZY O, FORT M, NOURHASHEMI F *et al.*: Relation between HLA DRB1 alleles and corticosteroid resistance in giant cell arteritis. *Ann Rheum Dis* 1998; 57: 380–2.
- NESHER G, NESHER R, MATES M, SONNENBLICK M, BREUER GS: Giant cell arteritis: intensity of the initial systemic inflammatory response and the course of the disease. *Clin Exp Rheumatol* 2008; 26 (Suppl. 49): S30–4.

31. KYLE V, HAZLEMAN BL: The clinical and laboratory course of polymyalgia rheumatica/giant cell arteritis after the first two months of treatment. *Ann Rheum Dis* 1993; 52: 847-50.
32. LUNDBERG I, HEDFORS E: Restricted dose and duration of corticosteroid treatment in patients with polymyalgia rheumatica and temporal arteritis. *J Rheumatol* 1990; 17: 1340-5.
33. HOFFMAN GS, CID MC, HELLMANN DB *et al.*: A multicenter, randomized, double-blind, placebo-controlled trial of adjuvant methotrexate treatment for giant cell arteritis. *Arthritis Rheum* 2002; 46: 1309-18.
34. JOVER JA, HERNANDEZ-GARCIA C, MORADO IC, VARGAS E, BANARES A, FERNANDEZ-GUTIERREZ B: Combined treatment of giant-cell arteritis with methotrexate and prednisone. a randomized, double-blind, placebo-controlled trial. *Ann Intern Med* 2001; 134: 106-14.
35. SPIERA RF, MITNICK HJ, KUPERSMITH M *et al.*: A prospective, double-blind, randomized, placebo controlled trial of methotrexate in the treatment of giant cell arteritis (GCA). *Clin Exp Rheumatol* 2001; 19: 495-501.
36. RIMAR D, ROZENBAUM M, ZISMAN D *et al.*: Giant cell arteritis--the methotrexate debate revisited. *J Rheumatol* 2006; 33: 1458-9.
37. GABRIEL SE, SUNKU J, SALVARANI C, O'FALLON WM, HUNDER GG: Adverse outcomes of antiinflammatory therapy among patients with polymyalgia rheumatica. *Arthritis Rheum* 1997; 40: 1873-8.
38. WEYAND CM, FULBRIGHT JW, EVANS JM, HUNDER GG, GORONZY JJ: Corticosteroid requirements in polymyalgia rheumatica. *Arch Intern Med* 1999; 159: 577-84.
39. LEEB BF, BIRD HA, NESHER G *et al.*: EULAR response criteria for polymyalgia rheumatica: results of an initiative of the European Collaborating Polymyalgia Rheumatica Group (subcommittee of ESCISIT). *Ann Rheum Dis* 2003; 62: 1189-94.
40. POUNTAIN G, HAZLEMAN B: Erythrocyte sedimentation rate (ESR) at presentation is a prognostic indicator for duration of treatment in polymyalgia rheumatica (PMR). *Br J Rheumatol* 1997; 36: 508-9.
41. SALVARANI C, CANTINI F, NICCOLI L *et al.*: Acute-phase reactants and the risk of relapse/recurrence in polymyalgia rheumatica: a prospective followup study. *Arthritis Rheum* 2005; 53: 33-8.
42. CIMMINO MA, ZAMPOGNA G, PARODI M: Is FDG-PET useful in the evaluation of steroid-resistant PMR patients? *Rheumatology* (Oxford) 2008; 47: 926-7.
43. FEINBERG HL, SHERMAN JD, SCHREFFERMAN CG, DIETZEN CJ, FEINBERG GD: The use of methotrexate in polymyalgia rheumatica. *J Rheumatol* 1996; 23: 1550-2.
44. CAMELLINO D, MORBELLI S, SAMBUCETI G, CIMMINO MA: Methotrexate treatment of polymyalgia rheumatica/giant cell arteritis-associated large vessel vasculitis. *Clin Exp Rheumatol* 2010; 28: 288-9.
45. CAPORALI R, CIMMINO MA, FERRACCIOLI G *et al.*: Prednisone plus methotrexate for polymyalgia rheumatica: a randomized, double-blind, placebo-controlled trial. *Ann Intern Med* 2004; 141: 493-500.
46. VAN DER VEEN MJ, DINANT HJ, VAN BOOMAFRANKFORT C, VAN ALBADA-KUIPERS GA, BIJLSMA JW: Can methotrexate be used as a steroid sparing agent in the treatment of polymyalgia rheumatica and giant cell arteritis? *Ann Rheum Dis* 1996; 55: 218-23.
47. FERRACCIOLI G, SALAFFI F, DE VITA S, CASATTA L, BARTOLI E: Methotrexate in polymyalgia rheumatica: preliminary results of an open, randomized study. *J Rheumatol* 1996; 23: 624-8.
48. STONE JH: Methotrexate in polymyalgia rheumatica: kernel of truth or curse of Tantalus? *Ann Intern Med* 2004; 141: 568-9.
49. CIMMINO MA, SALVARANI C, MACCHIONI P *et al.*: Long-term follow-up of polymyalgia rheumatica patients treated with methotrexate and steroids. *Clin Exp Rheumatol* 2008; 26: 395-400.
50. HOFFMAN GS, LEAVITT RY, KERR GS, ROTTEM M, SNELLER MC, FAUCI AS: Treatment of glucocorticoid-resistant or relapsing Takayasu arteritis with methotrexate. *Arthritis Rheum* 1994; 37: 578-82.